samranis. FCC RF Test Report Report No. :FG490417G

Software Version: 23.06.1602

FR1 N12

Transmitter Conducted Output Power And ERP, (Gt - Lc)=-3.5dB

B (ﬁﬁf) Ba?r\mzi;jth Arfen (';Arﬁg) Modulation RB P%(wgrL(Jg éerg) (cliE BRrZ) E\?/?
12 15 5 140300 701.5 DFT-s-OFDM QPSK l1@1 23.8 18.15 0.0653
12 15 5 140300 701.5 DFT-s-OFDM 16 QAM 1@1 22.83 17.18 0.0522
12 15 5 141500 707.5 DFT-s-OFDM QPSK l1@1 23.7 18.05 0.0638
12 15 5 141500 707.5 DFT-s-OFDM 16 QAM l1@1 22.75 17.1 0.0513
12 15 5 142700 713.5 DFT-s-OFDM QPSK 1@1 23.71 18.06 0.0640
12 15 5 142700 713.5 DFT-s-OFDM 16 QAM l1@1 22.67 17.02 0.0504
12 15 10 140800 704 DFT-s-OFDM QPSK 1@1 23.87 18.22 0.0664
12 15 10 140800 704 DFT-s-OFDM 16 QAM l1@1 22.87 17.22 0.0527
12 15 10 141500 707.5 DFT-s-OFDM QPSK 1@1 23.81 18.16 0.0655
12 15 10 141500 707.5 DFT-s-OFDM 16 QAM 1@1 22.86 17.21 0.0526
12 15 10 142200 711 DFT-s-OFDM QPSK l1@1 23.81 18.16 0.0655
12 15 10 142200 711 DFT-s-OFDM 16 QAM 1@1 22.85 17.2 0.0525
12 15 15 141300 706.5 DFT-s-OFDM PI/2BPSK 36@18 23.79 18.14 0.0652
12 15 15 141300 706.5 DFT-s-OFDM PI1/2 BPSK 1@1 23.81 18.16 0.0655
12 15 15 141300 706.5 DFT-s-OFDM PI/2BPSK 1@77 23.62 17.97 0.0627
12 15 15 141300 706.5 DFT-s-OFDM QPSK 36@18 23.72 18.07 0.0641
12 15 15 141300 706.5 DFT-s-OFDM QPSK 1@1 23.95 18.3 0.0676
12 15 15 141300 706.5 DFT-s-OFDM QPSK 1@77 23.71 18.06 0.0640
12 15 15 141300 706.5 DFT-s-OFDM 16 QAM 36@18 22.8 17.15 0.0519
12 15 15 141300 706.5 DFT-s-OFDM 16 QAM 1@1 22.92 17.27 0.0533
12 15 15 141300 706.5 DFT-s-OFDM 16 QAM 1@77 22.74 17.09 0.0512
12 15 15 141300 706.5 DFT-s-OFDM 64 QAM 36@18 21.25 15.6 0.0363
12 15 15 141300 706.5 DFT-s-OFDM 64 QAM 1@1 21.51 15.86 0.0385
12 15 15 141300 706.5 DFT-s-OFDM 64 QAM 1@77 21.33 15.68 0.0370
12 15 15 141300 706.5 DFT-s-OFDM 256 QAM  36@18 19.19 13.54 0.0226
12 15 15 141300 706.5 DFT-s-OFDM 256 QAM 1@1 19.12 13.47 0.0222
12 15 15 141300 706.5 DFT-s-OFDM 256 QAM 1@77 18.99 13.34 0.0216
12 15 15 141300 706.5 CP-OFDM QPSK 39@19 22.24 16.59 0.0456
12 15 15 141300 706.5 CP-OFDM QPSK 1@1 22.45 16.8 0.0479
12 15 15 141300 706.5 CP-OFDM QPSK 1@77 22.36 16.71 0.0469
12 15 15 141500 707.5 DFT-s-OFDM PI/2 BPSK 36@18 23.74 18.09 0.0644
12 15 15 141500 707.5 DFT-s-OFDM PI1/2 BPSK 1@1 23.79 18.14 0.0652
12 15 15 141500 707.5 DFT-s-OFDM PI/2 BPSK 1@77 23.6 17.95 0.0624
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12 15 15 141500 707.5 DFT-s-OFDM QPSK 36@18 23.71 18.06 0.0640
12 15 15 141500 707.5 DFT-s-OFDM QPSK l1@1 23.92 18.27 0.0671
12 15 15 141500 707.5 DFT-s-OFDM QPSK 1@77 23.73 18.08 0.0643
12 15 15 141500 707.5 DFT-s-OFDM 16 QAM 36@18 22.83 17.18 0.0522
12 15 15 141500 707.5 DFT-s-OFDM 16 QAM l1@1 22.96 17.31 0.0538
12 15 15 141500 707.5 DFT-s-OFDM 16 QAM 1@77 22.75 17.1 0.0513
12 15 15 141500 707.5 DFT-s-OFDM 64 QAM 36@18 21.33 15.68 0.0370
12 15 15 141500 707.5 DFT-s-OFDM 64 QAM 1@1 21.51 15.86 0.0385
12 15 15 141500 707.5 DFT-s-OFDM 64 QAM 1@77 21.31 15.66 0.0368
12 15 15 141500 707.5 DFT-s-OFDM 256 QAM  36@18 20.05 14.4 0.0275
12 15 15 141500 707.5 DFT-s-OFDM 256 QAM 1@1 19.12 13.47 0.0222
12 15 15 141500 707.5 DFT-s-OFDM 256 QAM 1@77 19.02 13.37 0.0217
12 15 15 141500 707.5 CP-OFDM QPSK 39@19 22.29 16.64 0.0461
12 15 15 141500 707.5 CP-OFDM QPSK l1@1 22.39 16.74 0.0472
12 15 15 141500 707.5 CP-OFDM QPSK 1@77 22.23 16.58 0.0455
12 15 15 141700 708.5 DFT-s-OFDM PI/2BPSK 36@18 23.77 18.12 0.0649
12 15 15 141700 708.5 DFT-s-OFDM PI/2 BPSK l1@1 23.75 18.1 0.0646
12 15 15 141700 708.5 DFT-s-OFDM PI/2 BPSK 1@77 23.59 17.94 0.0622
12 15 15 141700 708.5 DFT-s-OFDM QPSK 36@18 23.65 18 0.0631
12 15 15 141700 708.5 DFT-s-OFDM QPSK 1@1 23.79 18.14 0.0652
12 15 15 141700 708.5 DFT-s-OFDM QPSK 1@77 23.76 18.11 0.0647
12 15 15 141700 708.5 DFT-s-OFDM 16 QAM 36@18 22.76 17.11 0.0514
12 15 15 141700 708.5 DFT-s-OFDM 16 QAM 1@1 22.93 17.28 0.0535
12 15 15 141700 708.5 DFT-s-OFDM 16 QAM 1@77 22.75 17.1 0.0513
12 15 15 141700 708.5 DFT-s-OFDM 64 QAM 36@18 21.35 15.7 0.0372
12 15 15 141700 708.5 DFT-s-OFDM 64 QAM 1@1 21.47 15.82 0.0382
12 15 15 141700 708.5 DFT-s-OFDM 64 QAM 1@77 21.37 15.72 0.0373
12 15 15 141700 708.5 DFT-s-OFDM 256 QAM  36@18 19.86 14.21 0.0264
12 15 15 141700 708.5 DFT-s-OFDM 256 QAM 1@1 19.05 134 0.0219
12 15 15 141700 708.5 DFT-s-OFDM 256 QAM 1@77 18.98 13.33 0.0215
12 15 15 141700 708.5 CP-OFDM QPSK 39@19 22.32 16.67 0.0465
12 15 15 141700 708.5 CP-OFDM QPSK 1@1 22.38 16.73 0.0471
12 15 15 141700 708.5 CP-OFDM QPSK 1@77 22.24 16.59 0.0456
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Frequency Stability

NR SCS Bandwidth
Band (kHz) (MHz)

Modulation RB De\(/rl]azt)lon Verdict Environment

Freq

Arfcn (MH2)

DFT-s-

12 15 10 141500  707.5 OFDM 50@0 8.5 PASS NV
QPSK
DFT-s-

12 15 10 141500  707.5 OFDM 50@0 8 PASS LV
QPSK
DFT-s-

12 15 10 141500  707.5 OFDM 50@0 13.7 PASS HV
QPSK
DFT-s-

12 15 10 141500  707.5 OFDM 50@0 11.6 PASS -30°C
QPSK
DFT-s-

12 15 10 141500  707.5 OFDM 50@0 8.4 PASS -20°C
QPSK
DFT-s-

12 15 10 141500  707.5 OFDM 50@0 11.6 PASS -10°C
QPSK
DFT-s-

12 15 10 141500  707.5 OFDM 50@0 14 PASS 0cC
QPSK
DFT-s-

12 15 10 141500  707.5 OFDM 50@0 8.5 PASS 10C
QPSK
DFT-s-

12 15 10 141500  707.5 OFDM 50@0 12.3 PASS 20°C
QPSK
DFT-s-

12 15 10 141500  707.5 OFDM 50@0 6.1 PASS 30°C
QPSK
DFT-s-

12 15 10 141500  707.5 OFDM 50@0 125 PASS 40°C
QPSK
DFT-s-

12 15 10 141500  707.5 OFDM 50@0 10.7 PASS 50°C
QPSK
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Peak to Average Ratio
NR SCS Bandwidth Freq . Result Limit .
Band (kHz) (MHz) (MH2) Modulation RB (dB) (dB) Verdict
DFT-s-
12 15 10 707.5 OFDM PI/2 50@0 4.26 13 PASS
BPSK
DFT-s-
12 15 10 707.5 OFDM 50@0 5.59 13 PASS
QPSK

N12(10M)_DFT-s-OFDM_PI_2-
BPSK_Outer_Full_Mid_CH

N12(10M)_DFT-s-

OFDM_QPSK_Outer_Full_Mid_CH

Afen 4068 Trig: Frea Ran
4 Gan
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Occupied Bandwidth

B’;ﬁ d (iﬁf) Ba(n,\jlj n’zi;jth Arfcn (I;/[ﬁg) Modulation RB ((RAI?_'VZV) 26(%'BHZB)W
12 15 5 141500 7075 CZ‘S;?M 25@0 4.469 5.064
12 15 5 141500 wors O %':AE,:AM 25@0 4.4824 5.175
12 15 5 141500 wors L %':ARAM 25@0 4.47 5.056
12 15 5 141500 7075 Cz'géoQF o 25@0 4.4783 4.998
12 15 10 141500 707.5 C'SS;EM 52@0 9.2778 10.02
12 15 10 141500 7075 Cfé %':ARAM 52@0 9.2781 9.983
12 15 10 141500 wors L %'Z?AM 52@0 9.2015 9.832
12 15 10 141500 707.5 c;n;éo(g o 52@0 9.2875 9.871
12 15 15 141500 7075 ng;'z'\" 79@0 14.092 14.99
12 15 15 141500 w015 %'Z?AM 79@0 14.087 14.96
12 15 15 141500 w1s %FA?AM 79@0 14.121 14.77
12 15 15 141500 7075 g';éOQF oM 79@0 14.071 14.86
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N12(5M)_CP- N12(5M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 4068

Scale/Div 10.0 B

Video BW 150,00 kHz" Span 10MHz [Center 707.500 MHz SWideo BW 150.00 kHz" Span 10 MHz|
Sweep 4.80 ms (1001 pts) R 0 Sweep 480 ms (1001 pis)

Total Paver

N12(5M)_CP-OFDM_64 N12(5M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Ref Lyl Offset 7.50 B
Ref Value 30.00 dBm Scale/Div 10.0 B

Video BW 150,00 kHz" Span 10MHz SWideo BW 150.00 kHz" Span 10 MHz|
Sweep 4.80 ms (1001 pts) Sweep 480 ms (1001 pis)

Oooupied Bandwid

Occipied Bandwil

Total Paver
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N12(10M)_CP-

OFDM_QPSK_Outer_Full_Mid_CH

Aifen: 4068

Center 707.50 MHz Bideo BW 300,00 kHz*

N12(10M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Aifen: 4068

Ref Lyl Offset 7.50 B
Ref Vall dBm

Center 707.50 MHz Bideo BW 300,00 kHz*

N12(10M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 4068

SWideo BW 300.00 kHz" Span 20 WHz|
Sweep 253 ms (1001 pis)

Total Paver

N12(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Aiten. 4068 Freg Run

SWideo BW 300.00 kHz" Span 20 WHz|
Sweep 253 ms (1001 pis)

Total Paver
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N12(15M)_CP-

OFDM_QPSK_Outer_Full_Mid_CH

Aifen: 4068

Center 707.50 MHz Bideo BW 470,00 kHz*

N12(15M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Aifen: 4068

Ref Lyl Offset 7.50 B
Ref Vall dBm

Center 707.50 MHz Bideo BW 470,00 kHz*

N12(15M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 4068

SWideo BW 4T0.00 kHz" Span 30 MHz|
Sweep 167 ms (1001 pis)

Total Paver

N12(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Aiten. 4068 Freg Run

SWideo BW 4T0.00 kHz" Span 30 MHz|
Sweep 167 ms (1001 pis)

Total Paver
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Conducted Spurious Emissions

NR

SCS
Band (kHz)

Bandwidth
(MHz)

Arfcn

Freq

(MHz)

Modulation

RB

Result

Verdict

12

15

140300

701.5

DFT-s-
OFDM
BPSK

1@0

see graph

12

15

140300

701.5

DFT-s-
OFDM
BPSK

1@0

see graph

PASS

12

15

140300

701.5

DFT-s-
OFDM
QPSK

1@0

see graph

12

15

140300

701.5

DFT-s-
OFDM
QPSK

1@0

see graph

PASS

12

15

141500

707.5

DFT-s-
OFDM
BPSK

1@0

see graph

12

15

141500

707.5

DFT-s-
OFDM
BPSK

1@0

see graph

PASS

12

15

141500

707.5

DFT-s-
OFDM
QPSK

1@0

see graph

12

15

141500

707.5

DFT-s-
OFDM
QPSK

1@0

see graph

PASS

12

15

142700

713.5

DFT-s-
OFDM
BPSK

1@0

see graph

12

15

142700

713.5

DFT-s-
OFDM
BPSK

1@0

see graph

PASS

12

15

142700

713.5

DFT-s-
OFDM
QPSK

1@0

see graph

12

15

142700

713.5

DFT-s-
OFDM
QPSK

1@0

see graph

PASS

12

15

10

140800

704.0

DFT-s-
OFDM
BPSK

1@0

see graph

12

15

10

140800

704.0

DFT-s-
OFDM
BPSK

1@0

see graph

PASS

12

15

10

140800

704.0

DFT-s-
OFDM
QPSK

1@0

see graph

12

15

10

140800

704.0

DFT-s-
OFDM
QPSK

1@0

see graph

PASS

12

15

10

141500

707.5

DFT-s-
OFDM
BPSK

1@0

see graph

12

15

10

141500

707.5

DFT-s-
OFDM
BPSK

1@0

see graph

PASS
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12

15

10

141500

707.5

1@0

see graph

12

15

10

141500

707.5

1@0

see graph

PASS

12

15

10

142200

711.0

1@0

see graph

12

15

10

142200

711.0

1@0

see graph

PASS

12

15

10

142200

711.0

1@0

see graph

12

15

10

142200

711.0

1@0

see graph

PASS

12

15

15

141300

706.5

1@0

see graph

12

15

15

141300

706.5

1@0

see graph

PASS

12

15

15

141300

706.5

1@0

see graph

12

15

15

141300

706.5

1@0

see graph

PASS

12

15

15

141500

707.5

1@0

see graph

12

15

15

141500

707.5

1@0

see graph

PASS

12

15

15

141500

707.5

1@0

see graph

12

15

15

141500

707.5

1@0

see graph

PASS

12

15

15

141700

708.5

1@0

see graph

12

15

15

141700

708.5

1@0

see graph

PASS

12

15

15

141700

708.5

1@0

see graph

12

15

15

141700

708.5

1@0

see graph

PASS
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SPORTON LAB.

FCC RF Test Report

Report No. :FG490417G

N12(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

[Spectum anayzer 1

[Swept A

KEYSIGHT ot et 40 Fonr (RMS)
RT - oD O o 100

Ref Ly 75008
Ref Level 30,00 dBm

start 30 MHz

$top 7.160 GHz]
‘Sweep 13.3 ms (80001 pts)

Function

N12(5M) DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

[Specirum Araiyzer 1

[Swegt SA

KEYSIGHT kit st 405 o T Poer (RS
C 00100

RT o Lo 1

Video BW 3.0 MHz"

$top 7.160 GHz]
‘Sweep 13.3 ms (80001 pts)

Function Function Width Function Vaiue
dBm

dim

N12(5M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left Low CH

#hdten 4003 = Power (RMS)

100100
Rin

Scale/Div 10 dB

Video BW 3.0 MHZ' Stop 7.160 GHz]
Sweep 123 ms (40001 ps)]

Function

N12(5M) DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

el
Swept SA

= Power (WS
o -

Tg: Free Run

Start 30 MHz

Video BW 3.0 MHZ' Stop 7.160 GHz]
Sweep 123 ms (40001 ps)]

Function Functian Width Function Vaiue
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N12(5M)_DFT-s-

OFDM_BPSK_Edge 1RB_Left High CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT lnput Heten: 4068
RT o= Coupie C Ca o /100

start 30 MHz

N12(10M)_DFT-s-

Poner [RMS)

$top 7.160 GHz]
‘Sweep 13.3 ms (80001 pts)

OFDM_BPSK_Edge_1RB_Left_Low_CH

[Specirum Araiyzer 1

[Swegt SA

KEYSIGHT kit st 405 o T Poer (RS
C 00100

RT o Lo 1

Video BW 3.0 MHz"

Function Function Width

$top 7.160 GHz]
‘Sweep 13.3 ms (80001 pts)

Function Vaiue

N12(5M)_DFT-s-

OFDM_QPSK_Edge_1RB_Left_High CH

#hdten 4003

= Power (WS

100100
Rin

Scale/Div 10 dB

Video BW 3.0 MHZ'

Function

N12(10M) DFT-s-

Stop 7.160 GHz]
Sweep 123 ms (40001 ps)]

OFDM_QPSK_Edge_1RB_Left_Low_CH

Spectrum Anaiyzer 1

SweptSA

KEYSIGHT ot R = Power (WS
o -

il
Tg: Free Run

Video BW 3.0 MHZ'

Start 30 MHz

Function Functian Width

Stop 7.160 GHz]
Sweep 123 ms (40001 ps)]

Function Vaiue

Sporton International Inc. (ShenzZhen)
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SPORTON LAB.

FCC RF Test Report

Report No. :FG490417G

N12(10M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left_Mid_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT lnput whiten 408 Poer (RAS)
RT o= Coupie C Ca o /100

start 30 MHz

N12(10M)_DFT-s-

$top 7.160 GHz]
‘Sweep 13.3 ms (80001 pts)

OFDM_BPSK_Edge 1RB_Left_High CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT lnput Hadten: 40 65 g Typs: Poer (RMS)
C 00100
RT o Lo 1

Video BW 3.0 MHz"

Function Function Width

$top 7.160 GHz]
‘Sweep 13.3 ms (80001 pts)

Function Vaiue

Start 30 MHz

N12(10M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

#hdten 4003

= Power (WS

100100
Rin

Video BW 3.0 MHZ' Stap 7.160 GHz

Sweep 123 ms (40001 ps)]

Function

N12(10M) DFT-s-

OFDM_QPSK_Edge_1RB_Left_High CH
=

= Power (WS
o -

il
Tg: Free Run

Video BW 3.0 MHZ' Stap 7.160 GHz

Sweep 123 ms (40001 ps)]

Function Functian Width Function Vaiue

Sporton International Inc. (ShenzZhen)
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SPORTON LAB.
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N12(15M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left_Low_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT lnput whiten 408 Poer (RAS)
RT o= Coupie C Ca o /100

start 30 MHz

N12(15M) DFT-s-

$top 7.160 GHz]
‘Sweep 13.3 ms (80001 pts)

OFDM_BPSK_Edge_1RB_Left_Mid_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT lnput Hadten: 40 65 g Typs: Poer (RMS)
C 00100
RT o Lo 1

Video BW 3.0 MHz"

Function Width

$top 7.160 GHz]
‘Sweep 13.3 ms (80001 pts)

Function Vaiue

N12(15M) DFT-s-

OFDM_QPSK_Edge 1RB_Left Low CH

#hdten 4003

= Power (WS

100100
Rin

Scale/Div 10 dB

Video BW 3.0 MHZ'

Function

N12(15M) DFT-s-

Stop 7.160 GHz]
Sweep 123 ms (40001 ps)]

OFDM_QPSK_Edge_1RB_Left_Mid_CH

Spectrum Anaiyzer 1

SweptSA

KEYSIGHT ot R = Power (WS
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Conducted Band Edge
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FR1 N38

Transmitter Conducted Output Power And EIRP, (Gt - Lc)=0.54dB

NR SCS Bandwidth Arfen Freq Modulation RB Conducted EIRP EIRP
Band (kHz) (MHz) (MHz) Power(dBm) (dBm) (W)
38 30 20 516000 2580 DFT-s-OFDM QPSK l1@1 23.8 24.34 0.2716
38 30 20 516000 2580 DFT-s-OFDM 16 QAM 1@1 22.8 23.34 0.2158
38 30 20 519000 2595 DFT-s-OFDM QPSK l1@1 22.89 23.43 0.2203
38 30 20 519000 2595 DFT-s-OFDM 16 QAM l1@1 21.93 22.47 0.1766
38 30 20 522000 2610 DFT-s-OFDM QPSK 1@1 22.51 23.05 0.2018
38 30 20 522000 2610 DFT-s-OFDM 16 QAM l1@1 21.65 22.19 0.1656
38 30 30 517000 2585 DFT-s-OFDM QPSK 1@1 23.92 24.46 0.2793
38 30 30 517000 2585 DFT-s-OFDM 16 QAM l1@1 22.93 23.47 0.2223
38 30 30 519000 2595 DFT-s-OFDM QPSK 1@1 23.29 23.83 0.2415
38 30 30 519000 2595 DFT-s-OFDM 16 QAM 1@1 22.43 22.97 0.1982
38 30 30 521000 2605 DFT-s-OFDM QPSK l1@1 22.64 23.18 0.2080
38 30 30 521000 2605 DFT-s-OFDM 16 QAM 1@1 21.69 22.23 0.1671
38 30 40 518000 2590 DFT-s-OFDM PI/2 BPSK 50@25 22.81 23.35 0.2163
38 30 40 518000 2590 DFT-s-OFDM PI/2 BPSK 1@1 23.93 24.47 0.2799
38 30 40 518000 2590 DFT-s-OFDM PI/2BPSK 1@104 23.35 23.89 0.2449
38 30 40 518000 2590 DFT-s-OFDM QPSK 50@25 22.83 23.37 0.2173
38 30 40 518000 2590 DFT-s-OFDM QPSK 1@1 23.89 24.43 0.2773
38 30 40 518000 2590 DFT-s-OFDM QPSK 1@104 23.31 23.85 0.2427
38 30 40 518000 2590 DFT-s-OFDM 16 QAM 50@25 21.83 22.37 0.1726
38 30 40 518000 2590 DFT-s-OFDM 16 QAM 1@1 22.92 23.46 0.2218
38 30 40 518000 2590 DFT-s-OFDM 16 QAM 1@104 22.38 22.92 0.1959
38 30 40 518000 2590 DFT-s-OFDM 64 QAM 50@25 20.33 20.87 0.1222
38 30 40 518000 2590 DFT-s-OFDM 64 QAM 1@1 21.46 22 0.1585
38 30 40 518000 2590 DFT-s-OFDM 64 QAM 1@104 20.83 21.37 0.1371
38 30 40 518000 2590 DFT-s-OFDM 256 QAM  50@25 18.3 18.84 0.0766
38 30 40 518000 2590 DFT-s-OFDM 256 QAM 1@1 19.21 19.75 0.0944
38 30 40 518000 2590 DFT-s-OFDM 256 QAM  1@104 18.69 19.23 0.0838
38 30 40 518000 2590 CP-OFDM QPSK 53@26 21.3 21.84 0.1528
38 30 40 518000 2590 CP-OFDM QPSK 1@1 22.35 22.89 0.1945
38 30 40 518000 2590 CP-OFDM QPSK 1@104 21.78 22.32 0.1706
38 30 40 519000 2595 DFT-s-OFDM PI/2 BPSK 50@25 22.7 23.24 0.2109
38 30 40 519000 2595 DFT-s-OFDM PI/2 BPSK 1@1 23.72 24.26 0.2667
38 30 40 519000 2595 DFT-s-OFDM PI/2 BPSK 1@104 23.68 24.22 0.2642
Sporton International Inc. (ShenzZhen) Page Number 1 A3-10f 2
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38 30 40 519000 2595 DFT-s-OFDM QPSK 50@25 22.71 23.25 0.2113
38 30 40 519000 2595 DFT-s-OFDM QPSK l1@1 23.74 24.28 0.2679
38 30 40 519000 2595 DFT-s-OFDM QPSK 1@104 23.69 24.23 0.2649
38 30 40 519000 2595 DFT-s-OFDM 16 QAM 50@25 21.68 22.22 0.1667
38 30 40 519000 2595 DFT-s-OFDM 16 QAM l1@1 22.76 23.3 0.2138
38 30 40 519000 2595 DFT-s-OFDM 16 QAM 1@104 22.73 23.27 0.2123
38 30 40 519000 2595 DFT-s-OFDM 64 QAM 50@25 20.22 20.76 0.1191
38 30 40 519000 2595 DFT-s-OFDM 64 QAM 1@1 21.28 21.82 0.1521
38 30 40 519000 2595 DFT-s-OFDM 64 QAM 1@104 21.26 21.8 0.1514
38 30 40 519000 2595 DFT-s-OFDM 256 QAM  50@25 18.2 18.74 0.0748
38 30 40 519000 2595 DFT-s-OFDM 256 QAM 1@1 18.95 19.49 0.0889
38 30 40 519000 2595 DFT-s-OFDM 256 QAM  1@104 19.12 19.66 0.0925
38 30 40 519000 2595 CP-OFDM QPSK 53@26 21.3 21.84 0.1528
38 30 40 519000 2595 CP-OFDM QPSK l1@1 22.15 22.69 0.1858
38 30 40 519000 2595 CP-OFDM QPSK 1@104 22.14 22.68 0.1854
38 30 40 520000 2600 DFT-s-OFDM PI/2 BPSK 50@25 22.73 23.27 0.2123
38 30 40 520000 2600 DFT-s-OFDM PI1/2 BPSK l1@1 23.3 23.84 0.2421
38 30 40 520000 2600 DFT-s-OFDM PI/2BPSK 1@104 23.88 24.42 0.2767
38 30 40 520000 2600 DFT-s-OFDM QPSK 50@25 22.71 23.25 0.2113
38 30 40 520000 2600 DFT-s-OFDM QPSK 1@1 23.28 23.82 0.2410
38 30 40 520000 2600 DFT-s-OFDM QPSK 1@104 23.86 24.4 0.2754
38 30 40 520000 2600 DFT-s-OFDM 16 QAM 50@25 21.69 22.23 0.1671
38 30 40 520000 2600 DFT-s-OFDM 16 QAM 1@1 22.38 22.92 0.1959
38 30 40 520000 2600 DFT-s-OFDM 16 QAM 1@104 22.93 23.47 0.2223
38 30 40 520000 2600 DFT-s-OFDM 64 QAM 50@25 20.22 20.76 0.1191
38 30 40 520000 2600 DFT-s-OFDM 64 QAM 1@1 20.92 21.46 0.1400
38 30 40 520000 2600 DFT-s-OFDM 64 QAM 1@104 21.47 22.01 0.1589
38 30 40 520000 2600 DFT-s-OFDM 256 QAM  50@25 18.19 18.73 0.0746
38 30 40 520000 2600 DFT-s-OFDM 256 QAM 1@1 18.59 19.13 0.0818
38 30 40 520000 2600 DFT-s-OFDM 256 QAM  1@104 19.31 19.85 0.0966
38 30 40 520000 2600 CP-OFDM QPSK 53@26 21.25 21.79 0.1510
38 30 40 520000 2600 CP-OFDM QPSK 1@1 21.74 22.28 0.1690
38 30 40 520000 2600 CP-OFDM QPSK 1@104 22.3 22.84 0.1923
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FR1 N41

Transmitter Conducted Output Power And EIRP, (G- Lc)=1.27dB

NRBand sCs 5200 Arfen (';Arﬁg) Modulation RB Pcowgrt(’géen‘:) ('jg?n'?) E({E)P
41 30 20 501204 2506.02 DFT-s-OFDM QPSK @1 24.22 25.49 0.3540
41 30 20 501204 2506.02 DFT-s-OFDM 16 QAM @1 23.33 24.6 0.2884
41 30 20 518598 2592.99 DFT-s-OFDM QPSK @1 24.11 25.38 0.3451
41 30 20 518598 2592.99 DFT-s-OFDM 16 QAM @1 23.03 24.3 0.2692
41 30 20 535998 2679.99 DFT-s-OFDM QPSK l@1 24.23 25.5 0.3548
41 30 20 535998 2679.99 DFT-s-OFDM 16 QAM @1 23.42 24.69 0.2944
41 30 30 502200 2511 DFT-s-OFDM QPSK @1 24.38 25.65 0.3673
41 30 30 502200 2511 DFT-s-OFDM 16 QAM @1 23.4 24.67 0.2931
41 30 30 518598 2592.99 DFT-s-OFDM QPSK @1 24.48 25.75 0.3758
41 30 30 518598 2592.99 DFT-s-OFDM 16 QAM l@1 23.61 24.88 0.3076
41 30 30 534996 2674.98 DFT-s-OFDM QPSK l@1 23.96 25.23 0.3334
41 30 30 534996 2674.98 DFT-s-OFDM 16 QAM @1 22.98 24.25 0.2661
41 30 40 503202 2516.01 DFT-s-OFDM QPSK l@1 24.35 25.62 0.3648
41 30 40 503202 2516.01 DFT-s-OFDM 16 QAM l@1 23.58 24.85 0.3055
41 30 40 518598 2592.99 DFT-s-OFDM QPSK l@1 24.45 25.72 0.3733
41 30 40 518598 2592.99 DFT-s-OFDM 16 QAM l@1 23.93 25.2 0.3311
41 30 40 534000 2670 DFT-s-OFDM QPSK l@1 23.59 24.86 0.3062
41 30 40 534000 2670 DFT-s-OFDM 16 QAM l@1 23.01 24.28 0.2679
41 30 50 504204 2521.02 DFT-s-OFDM QPSK l@1 24.17 25.44 0.3499
41 30 50 504204 2521.02 DFT-s-OFDM 16 QAM l@1 23.29 24.56 0.2858
41 30 50 518598 2592.99 DFT-s-OFDM QPSK l@1 24.51 25.78 0.3784
41 30 50 518598 2592.99 DFT-s-OFDM 16 QAM l@1 23.81 25.08 0.3221
41 30 50 532998 2664.99 DFT-s-OFDM QPSK l@1 23.62 24.89 0.3083
41 30 50 532998 2664.99 DFT-s-OFDM 16 QAM l@1 22.6 23.87 0.2438
41 30 60 505200 2526 DFT-s-OFDM QPSK @1 24.15 25.42 0.3483
41 30 60 505200 2526 DFT-s-OFDM 16 QAM 1@1 23.38 24.65 0.2917
41 30 60 518598 2592.99 DFT-s-OFDM QPSK 1@1 24.57 25.84 0.3837
41 30 60 518598 2592.99 DFT-s-OFDM 16 QAM l@1 23.65 24.92 0.3105
41 30 60 531996 2659.98 DFT-s-OFDM QPSK 1@1 24.11 25.38 0.3451
41 30 60 531996 2659.98 DFT-s-OFDM 16 QAM 1@1 23.23 24.5 0.2818
41 30 70 505200 2531.01 DFT-s-OFDM QPSK 1@1 24.16 25.43 0.3491
41 30 70 505200 2531.01 DFT-s-OFDM 16 QAM 1@1 23.19 24.46 0.2793
41 30 70 518598 2592.99 DFT-s-OFDM QPSK 1@1 24.42 25.69 0.3707
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41 30 70 518598 2592.99 DFT-s-OFDM 16 QAM l@1 23.59 24.86 0.3062
41 30 70 531996 2655 DFT-s-OFDM QPSK l@1 24.63 25.9 0.3890
41 30 70 531996 2655 DFT-s-OFDM 16 QAM l@1 23.84 25.11 0.3243
41 30 80 507204 2536.02 DFT-s-OFDM QPSK l@1 24.17 25.44 0.3499
41 30 80 507204 2536.02 DFT-s-OFDM 16 QAM l@1 23.47 24.74 0.2979
41 30 80 518598 2592.99 DFT-s-OFDM QPSK l@1 24.16 25.43 0.3491
41 30 80 518598 2592.99 DFT-s-OFDM 16 QAM l@1 23.3 24.57 0.2864
41 30 80 529998 2649.99 DFT-s-OFDM QPSK l@1 24.27 25.54 0.3581
41 30 80 529998 2649.99 DFT-s-OFDM 16 QAM l@1 23.37 24.64 0.2911
41 30 90 508200 2541 DFT-s-OFDM QPSK @1 24.22 25.49 0.3540
41 30 90 508200 2541 DFT-s-OFDM 16 QAM @1 23.43 24.7 0.2951
41 30 90 518598 2592.99 DFT-s-OFDM QPSK l@1 23.88 25.15 0.3273
41 30 90 518598 2592.99 DFT-s-OFDM 16 QAM @1 23 24.27 0.2673
41 30 90 528996 2644.98 DFT-s-OFDM QPSK @1 23.52 24.79 0.3013
41 30 90 528996 2644.98 DFT-s-OFDM 16 QAM @1 22.53 23.8 0.2399
41 30 100 509202 2546.01 DFT-s-OFDM PI/2 BPSK 135@67 24.25 25.52 0.3565
41 30 100 509202 2546.01 DFT-s-OFDM PI/2 BPSK 1@1 24.13 25.4 0.3467
41 30 100 509202 2546.01 DFT-s-OFDM P1/2 BPSK 1@271 23.76 25.03 0.3184
41 30 100 509202 2546.01 DFT-s-OFDM QPSK 135@67 24.69 25.96 0.3945
41 30 100 509202 2546.01 DFT-s-OFDM QPSK @1 24.19 25.46 0.3516
41 30 100 509202 2546.01 DFT-s-OFDM QPSK  1@271 23.6 24.87 0.3069
41 30 100 509202 2546.01 DFT-s-OFDM 16 QAM 135@67 23.11 24.38 0.2742
41 30 100 509202 2546.01 DFT-s-OFDM 16 QAM l@1 23.31 24.58 0.2871
41 30 100 509202 2546.01 DFT-s-OFDM 16 QAM 1@271 22.69 23.96 0.2489
41 30 100 509202 2546.01 DFT-s-OFDM 64 QAM 135@67 21.68 22.95 0.1972
41 30 100 509202 2546.01 DFT-s-OFDM 64 QAM l@1 21.72 22.99 0.1991
41 30 100 509202 2546.01 DFT-s-OFDM 64 QAM 1@271 20.99 22.26 0.1683
41 30 100 509202 2546.01 DFT-s-OFDM 256 QAM 135@67 19.58 20.85 0.1216
41 30 100 509202 2546.01 DFT-s-OFDM 256 QAM 1@1 19.61 20.88 0.1225
41 30 100 509202 2546.01 DFT-s-OFDM 256 QAM 1@271 18.88 20.15 0.1035
41 30 100 509202 2546.01 CP-OFDM QPSK 137@68 22.75 24.02 0.2523
41 30 100 509202 2546.01 CP-OFDM QPSK l@1 22.81 24.08 0.2559
41 30 100 509202 2546.01 CP-OFDM QPSK 1@271 22.03 23.3 0.2138
41 30 100 518598 2592.99 DFT-s-OFDM PI/2 BPSK 135@67 24.17 25.44 0.3499
41 30 100 518598 2592.99 DFT-s-OFDM PI/2 BPSK 1@1 23.78 25.05 0.3199
41 30 100 518598 2592.99 DFT-s-OFDM PI/2 BPSK 1@271 23.86 25.13 0.3258
41 30 100 518598 2592.99 DFT-s-OFDM QPSK 135@67 24.19 25.46 0.3516
41 30 100 518598 2592.99 DFT-s-OFDM QPSK l@1 23.79 25.06 0.3206
41 30 100 518598 2592.99 DFT-s-OFDM QPSK  1@271 23.81 25.08 0.3221
41 30 100 518598 2592.99 DFT-s-OFDM 16 QAM 135@67 23.22 24.49 0.2812
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41 30 100 518598 2592.99 DFT-s-OFDM 16 QAM l@1 22.74 24.01 0.2518
41 30 100 518598 2592.99 DFT-s-OFDM 16 QAM 1@271 22.99 24.26 0.2667
41 30 100 518598 2592.99 DFT-s-OFDM 64 QAM 135@67 21.64 22.91 0.1954
41 30 100 518598 2592.99 DFT-s-OFDM 64 QAM l@1 21.16 22.43 0.1750
41 30 100 518598 2592.99 DFT-s-OFDM 64 QAM 1@271 21.31 22.58 0.1811
41 30 100 518598 2592.99 DFT-s-OFDM 256 QAM 135@67 19.6 20.87 0.1222
41 30 100 518598 2592.99 DFT-s-OFDM 256 QAM 1@1 19.11 20.38 0.1091
41 30 100 518598 2592.99 DFT-s-OFDM 256 QAM 1@271 19.15 20.42 0.1102
41 30 100 518598 2592.99 CP-OFDM QPSK 137@68 22.54 23.81 0.2404
41 30 100 518598 2592.99 CP-OFDM QPSK @1 22.28 23.55 0.2265
41 30 100 518598 2592.99 CP-OFDM QPSK 1@271 22.39 23.66 0.2323
41 30 100 528000 2640 DFT-s-OFDM PI/2 BPSK 135@67 24.12 25.39 0.3459
41 30 100 528000 2640 DFT-s-OFDM PI/2BPSK 1@1 23.5 24.77 0.2999
41 30 100 528000 2640 DFT-s-OFDM PI/2 BPSK 1@271 23.91 25.18 0.3296
41 30 100 528000 2640 DFT-s-OFDM QPSK  135@67 24.09 25.36 0.3436
41 30 100 528000 2640 DFT-s-OFDM QPSK @1 23.48 24.75 0.2985
41 30 100 528000 2640 DFT-s-OFDM QPSK  1@271 23.91 25.18 0.3296
41 30 100 528000 2640 DFT-s-OFDM 16 QAM  135@67 22.93 24.2 0.2630
41 30 100 528000 2640 DFT-s-OFDM 16 QAM @1 22.38 23.65 0.2317
41 30 100 528000 2640 DFT-s-OFDM 16 QAM  1@271 23 24.27 0.2673
41 30 100 528000 2640 DFT-s-OFDM 64 QAM  135@67 21.58 22.85 0.1928
41 30 100 528000 2640 DFT-s-OFDM 64 QAM l@1 20.95 22.22 0.1667
41 30 100 528000 2640 DFT-s-OFDM 64 QAM  1@271 21.45 22.72 0.1871
41 30 100 528000 2640 DFT-s-OFDM 256 QAM 135@67 19.6 20.87 0.1222
41 30 100 528000 2640 DFT-s-OFDM 256 QAM 1@1 18.63 19.9 0.0977
41 30 100 528000 2640 DFT-s-OFDM 256 QAM 1@271 19.31 20.58 0.1143
41 30 100 528000 2640 CP-OFDM QPSK 137@68 22.47 23.74 0.2366
41 30 100 528000 2640 CP-OFDM QPSK l@1 21.78 23.05 0.2018
41 30 100 528000 2640 CP-OFDM QPSK 1@271 22.45 23.72 0.2355
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Frequency Stability

NR SCS Bandwidth
Band (kHz) (MHz)

Modulation RB De\(/rl]e;t)lon Verdict Environment

Freq

Arfcn (MH2)

DFT-s-

41 30 20 518598  2592.99 OFDM 50@0 5.8 PASS NV
QPSK
DFT-s-

a1 30 20 518598  2592.99 OFDM 50@0 8.2 PASS LV
QPSK
DFT-s-

a1 30 20 518598  2592.99 OFDM 50@0 14.1 PASS HV
QPSK
DFT-s-

a1 30 20 518598  2592.99 OFDM 50@0 15.2 PASS -30°C
QPSK
DFT-s-

41 30 20 518598  2592.99 OFDM 50@0 12 PASS -20°C
QPSK
DFT-s-

41 30 20 518598  2592.99 OFDM 50@0 5.3 PASS -10°C
QPSK
DFT-s-

41 30 20 518598  2592.99 OFDM 50@0 135 PASS 0C
QPSK
DFT-s-

41 30 20 518598  2592.99 OFDM 50@0 5.8 PASS 10C
QPSK
DFT-s-

a1 30 20 518598  2592.99 OFDM 50@0 10.2 PASS 20°C
QPSK
DFT-s-

41 30 20 518598  2592.99 OFDM 50@0 9.2 PASS 30°C
QPSK
DFT-s-

41 30 20 518598  2592.99 OFDM 50@0 9.3 PASS 40°C
QPSK
DFT-s-

41 30 20 518598  2592.99 OFDM 50@0 11.1 PASS 50°C
QPSK
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Peak to Average Ratio
NR SCS Freq " Result Limit .
Band (kHz) (MH2) Modulation RB (dB) (dB) Verdict
DFT-s-
41 30 2592.99 OFDM PI/2 50@0 3.92 13 PASS
BPSK
DFT-s-
41 30 2592.99 OFDM 50@0 5.18 13 PASS
QPSK

N41(20M)_DFT-s-OFDM_PI_2-

BPSK_Outer_Full_Mid_CH

Aifen: 4068

N41(20M)_DFT-s-

OFDM_QPSK_Outer_Full_Mid_CH

Alfen 4068 Trig. RF Burst
4 Gan Low

Sporton International Inc. (ShenzZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2AZEQ-24111
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Occupied Bandwidth

B’;ﬁ d (iﬁf) Ba(n,\jlj n’zi;jth Arfcn (I;/[ﬁg) Modulation RB ((RAI?_'VZV) 26(%'BHZB)W
41 30 20 518508  2592.99 CZ‘S;?M 51@0 18.23 20.26
41 30 20 518508 250299 Ol %':AE,:AM 51@0 18.245 20.05
41 30 20 518508 250299 o %':ARAM 51@0 18.141 19.61
41 30 20 518508  2592.99 Cz'géoQF o 51@0 18.236 19.69
41 30 30 518598  2592.99 C'SS;EM 78@0 27.818 29.49
41 30 30 518598  2592.99 Cfé %':ARAM 78@0 27.846 20.18
41 30 30 518508 250299  Co %'Z?AM 78@0 27.825 29.04
41 30 30 518598  2592.99 Cz';éo(g o 78@0 27.857 30.74
41 30 40 518598  2592.99 ng;'z'\" 106@0  37.963 39.68
41 30 40 518508 250299 O %'Z?AM 106@0  37.838 39.38
41 30 40 518508 250299  Co %FA?AM 106@0  37.812 39.46
41 30 40 518508  2592.99 g';éOQF o0 106@0  37.866 39.64
41 30 50 518508  2592.99 nggg'\" 133@0  47.465 49.03
41 30 50 518508 250299 O %':ARAM 133@0  47.513 49.51
41 30 50 518508  2592.99 C6P4' %':ARAM 133@0  47.531 49.52
41 30 50 518508  2592.99 czlgéo(g o 133@0  47.416 48.95
41 30 60 518598  2592.99 C'SS;EM 162@0  57.798 60.49
41 30 60 518508  2592.99 Clpﬁ' %':ARAM 162@0  57.821 59.77
41 30 60 518508 250299  Co %’:\[;AM 162@0  57.755 60.47
41 30 60 518508  2592.99 ngéo(g oM 162@0  57.909 60.07
41 30 70 518598  2592.99 C'ESQEM 189@0  67.451 70.44
41 30 70 518508 250299 O %':\'iAM 189@0  67.546 69.65
41 30 70 518508 250299 o %FA?AM 180@0  67.426 69.71
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41 30 70 518598  2592.99 Cz'géoQF o 189@0 67.46 69.81
41 30 80 518598  2592.99 CES;EM 217@0  77.363 79.98
41 30 80 518508 250299 O %ZDMM 217@0  77.455 80.12
41 30 80 518598 259299 o %'Z?\AM 217@0 77.29 79.9
41 30 80 518598  2592.99 ggéo(g oW 217@0  77.273 81.06
41 30 90 518508  2592.99 C'zg;?'\" 245@0  87.337 90.37
41 30 90 518508 250299 O %'Z'ﬁ/l'\" 245@0  87.389 90.25
41 30 90 518598  2592.99 C6P4' %':ARAM 245@0  87.442 90.15
41 30 90 518508  2592.99 ?;éoQF o 245@0  87.411 90.12
41 30 100 518598  2592.99 C';'S;EM 273@0  97.359 1005
41 30 100 518598  2592.99 Cl'%' %':ARAM 273@0  97.243 100.5
41 30 100 518508 250299 o OQ';\?AM 273@0  97.476 100.6
41 30 100 518598  2592.99 CZ';éOQF o 273@0  97.456 100.6
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N41(20M)_CP- N41(20M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s Aiten. 40 68
HE . 2

ideo BW 620,00 kHz" Span 40 Mz, SWideo BW 620,00 kHz" Span 40 MHz|
ms (1001 pts) Sweep 1.27 ms (1001 pis)

Total Paver

N41(20M)_CP-OFDM_64 N41(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e KEYSIGHT ot R Aen 408 Free fn
] ey C

Scale/Div 10.0 B

ideo BW 620,00 kHz" Span 40 Mz, SWideo BW 620,00 kHz" Span 40 MHz|
Sweep 1.27 ms (1001 pts) Sweep 1.27 ms (1001 pis)

Total Paver

Sporton International Inc. (ShenzZhen) Page Number : A4-8 of 16
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N41(30M)_CP- N41(30M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s Aiten. 40 68
HE . 2

ideo BW 910,00 kHz" Span 60 MHz, 25929 SWideo BW 910.00 kHz" Span 60 MHz|
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Total Paver

N41(30M)_CP-OFDM_64 N41(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e KEYSIGHT ot R Aen 408 Free fn
] ey C

Scale/Div 10.0 B

ideo BW 910,00 kHz" Span 60 MHz, 25929 SWideo BW 910.00 kHz"
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Span 60 MHz|

Total Paver

Sporton International Inc. (ShenzZhen) Page Number 1 A4-9 of 16
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N41(40M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

e

#Video BW 13000 MHz" Span 80 Mz,

Sweep 1.00 ms (1001 pts)

N41(40M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

#Video BW 13000 MHz"

Sweep 1.00 ms (1001 pts)

Center 2.59299 GHz
#Res BWW 430,00 kHz

N41(40M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 4068

Scale/Div 10.0 B

#Video BW 1.3000 MHz" Span BO MKz|

Sweep 1,00 ms (1001 pis)

Total Paver

N41(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Scale/Div 10.0 B

#Video BW 1.3000 MHz" Span BO MKz|

Sweep 1,00 ms (1001 pis)

2

Ocaupied Barx
Total Pawer

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AZEQ-24111
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N41(50M)_CP- N41(50M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 4068

Scale/Div 10.0 B

#Video BW 1,6000 MHz" Span 100 Mz 25929 #Video BW 1.6000 MHz"

Span 100 MH]
Sweep 1.00 ms (1001 pts)

Sweep 1,00 ms (1001 pis)

Total Paver

N41(50M)_CP-OFDM_64 N41(50M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Scale/Div 10.0 B

#Video BW 16000 MHz" Span 100 MHz| [Center 2.59299 GHz #Video BW 1.6000 MHz" 0
Sweep 1.00 ms (1001 pts) #Res BW 510,00 kHz Sweep 1,00 ms (1001 pis)

2

Total Paver

Sporton International Inc. (ShenzZhen) Page Number 1 A4-11 of 16
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N41(60M)_CP- N41(60M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 4068

Scale/Div 10.0 B

#Video BW 20000 MHz" Span 120 Mz 25929 #Video BW 20000 MHz"

Span 120 MH]
Sweep 1.00 ms (1001 pts)

Sweep 1,00 ms (1001 pis)

Total Paver

N41(60M)_CP-OFDM_64 N41(60M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Scale/Div 10.0 B

#Video BW 20000 MHz" Span 120 MHz| #ideo BW 2.0000 MHz"
Sweep 1.00 ms (1001 pts) #Res BW 620,00 kHz Sweep 1,00 ms (1001 pis)

Span 120 MHz

2

Ocaupied Barx
Total Pawer

Sporton International Inc. (ShenzZhen) Page Number 1 A4-12 of 16
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N41(70M)_CP- N41(70M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 4068

Scale/Div 10.0 B

#Video BW 24000 MHz" Span 140 Mz 25929 #Video BW 24000 MHz"

Span 140 MHz]
Sweep 1.00 ms (1001 pts)

Sweep 1,00 ms (1001 pis)

Total Paver

N41(70M)_CP-OFDM_64 N41(70M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Scale/Div 10.0 B

#Video BW 2.4000 MHz" Span 140 MHz| 2 #ideo BW 2.4000 MHz"
Sweep 1.00 ms (1001 pts) Res BW 750 Sweep 1,00 ms (1001 pis)

Span 140 MHz]

Total Paver

Sporton International Inc. (ShenzZhen) Page Number 1 A4-13 of 16
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N41(80M)_CP- N41(80M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 4068

Scale/Div 10.0 B

#Video BW 27000 MHz" Span 160 Mz 2 #Video BW 2.7000 MHz"

Span 160 MH]
Sweep 1.00 ms (1001 pts)

Sweep 1,00 ms (1001 pis)

Total Paver

N41(80M)_CP-OFDM_64 N41(80M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Scale/Div 10.0 B

#Video BW 2.7000 MHz" Span 160 MHz| 2 #ideo BW 2.7000 MHz"
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Span 160 MHz

Total Paver

Sporton International Inc. (ShenzZhen) Page Number 1 A4-14 of 16
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N41(90M)_CP- N41(90M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 4068

Scale/Div 10.0 B

#Video BW 3,000 MHz" Span 180 MHz] 25929 #Video BW 3.0000 MHz"

Span 130 MH]
Sweep 1.00 ms (1001 pts)

Sweep 1,00 ms (1001 pis)

Total Paver

N41(90M)_CP-OFDM_64 N41(90M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Scale/Div 10.0 B

#Video BW 3.0000 MHz" sp | [Center 2.59299 GHz #Video BW 3.0000 MHz" Span 180 M)
#Res BW 910,00 kHz Sweep 1,00 ms (1001 pis)
2M

Total Paver

Sporton International Inc. (ShenzZhen) Page Number 1 A4-15 of 16
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N41(100M)_CP- N41(100M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s Aiten. 40 68
HE . 2

#Video BW 3,000 MHz" Span 200 Mz #Video BW 3.0000 MHz"

Span 200 MH]
Sweep 1.00 ms (1001 pts)

Sweep 1,00 ms (1001 pis)

Total Paver

N41(100M)_CP-OFDM_64 N41(100M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e KEYSIGHT ot R Aen 408 Free fn
] ey C

Scale/Div 10.0 B

#Video BW 3.0000 MHz" Span 200 MHz| #Video BW 3.0000 MHz"
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Span 200 MHz

Total Paver

Sporton International Inc. (ShenzZhen) Page Number 1 A4-16 of 16
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Conducted Spurious Emissions

NR SCS Bandwidth Arfen Freq
Band (kHz) (MHz) (MHz)

Modulation RB Result Verdict

DFT-s-

41 30 20 501204 2506.02 OFDM 1@0 see graph
BPSK
DFT-s-

41 30 20 501204 2506.02 OFDM 1@0 see graph PASS
BPSK
DFT-s-

41 30 20 501204 2506.02 OFDM 1@0 see graph PASS
BPSK
DFT-s-

41 30 20 501204 2506.02 OFDM 1@0 see graph
QPSK
DFT-s-

41 30 20 501204 2506.02 OFDM 1@0 see graph PASS
QPSK
DFT-s-

41 30 20 501204 2506.02 OFDM 1@0 see graph PASS
QPSK
DFT-s-

41 30 20 518598 2592.99 OFDM 1@0 see graph
BPSK
DFT-s-

41 30 20 518598 2592.99 OFDM 1@0 see graph PASS
BPSK
DFT-s-

41 30 20 518598 2592.99 OFDM 1@0 see graph PASS
BPSK
DFT-s-

41 30 20 518598 2592.99 OFDM 1@0 see graph
QPSK
DFT-s-

41 30 20 518598 2592.99 OFDM 1@0 see graph PASS
QPSK
DFT-s-

41 30 20 518598 2592.99 OFDM 1@0 see graph PASS
QPSK
DFT-s-

41 30 20 535998 2679.99 OFDM 1@0 see graph
BPSK
DFT-s-

41 30 20 535998 2679.99 OFDM 1@0 see graph PASS
BPSK
DFT-s-

41 30 20 535998 2679.99 OFDM 1@0 see graph PASS
BPSK
DFT-s-

41 30 20 535998 2679.99 OFDM 1@0 see graph
QPSK
DFT-s-

41 30 20 535998 2679.99 OFDM 1@0 see graph PASS
QPSK
DFT-s-

41 30 20 535998 2679.99 OFDM 1@0 see graph PASS
QPSK

Sporton International Inc. (ShenzZhen) Page Number : A4-17 of 12
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AZEQ-24111



samranis. FCC RF Test Report

Report No

. :FG490417G

41

30

60

505200

2526.0

DFT-s-
OFDM 1@0
BPSK

see graph

41

30

60

505200

2526.0

DFT-s-
OFDM 1@0
BPSK

see graph

PASS

41

30

60

505200

2526.0

DFT-s-
OFDM 1@0
BPSK

see graph

PASS

41

30

60

505200

2526.0

DFT-s-
OFDM 1@0
QPSK

see graph

41

30

60

505200

2526.0

DFT-s-
OFDM 1@0
QPSK

see graph

PASS

41

30

60

505200

2526.0

DFT-s-
OFDM 1@0
QPSK

see graph

PASS

41

30

60

518598

2592.99

DFT-s-
OFDM 1@0
BPSK

see graph

41

30

60
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